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1. SAMPLE DESCRIPTION # /i ffiid:
Sample Name: Li-ion Cell Cell Mode: 18650522
FE 4 FR BT L RO
Manufacture: Nanping Zhongda Xianghong New Energy Technology Co., Ltd.
I3 7 B~ ORI 2B eV R A TR A ]

Address of manufacture:

138 7 i

The 3rd phase F-01 in JianYang district, NanPing city(1 # room 206, 207,
Integrated office building).

A~ T 2 P X 2 i ke X = F-01 S (#2835 70 A0k 206, 207 %)

Factory: Nanping Zhongda Xianghong New Energy Technology Co., Ltd.
T T~ e RO B e R PR
Address of factory: The 3rd phase F-01 in JianYang district, NanPing city(1 # room 206, 207,
T ikt Integrated office building).
AP T A P X B Dol e X =1 F-01 “SHh (#2455 A1k 206, 207 %)

Nominal Voltage: | 3.7V Rated Capacity: 2200mAh Trademark: JBY
FRAR B s WER = 8.14Wh T
Charge Current: 1100mA Maximum 2200mA End Charge 22mA
25 L LI Continuous Charge Current:

Current: 75 HLAR L B

HROREESE 7S L LR
Cut-off Voltage: 2.75V Maximum 2200mA Limited Charge | 4.2V
2R Discharge Current: Voltage:

BRORTBUE HLAL: 78 HL PR 1 L
Date of Sample Received: | Mar. 18, 2019

FE b2 H A 2019403 7 18 H
Date of Test: Mar. 18, 2019 to Mar. 28, 2019
Farill H 20194203 H 18 H % 2019403 A 28 H

k

il
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% #Lik
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2. REFERENCE METHOD Z% 57k

United Nations Recommendations On The Transport Of Dangerous Goods, Manual Of Tests And
Criteria (ST/SG/AC.10/11/Rev.6/Amend.1)
(A H ST fa s B is s i g i H—iR g A bR e ) - (ST/SG/AC.10/11/Rev.6/Amend.1)

3. TEST ITEMilliX 51 H

1. Altitude simulation & /5 1541 5. External short circuit4h#5 i%
2. Thermal test#uil ik 6. Impact/Crush i ii/#f

3. Vibration#z 3} 7. Overchargeid [ 78 Hi

4. Shockil 8. Forced discharge i ] jit H,

4. EQUIPMENT LIST #4785 s

Name of equipment /Model Serial No. Due Date
W& RIS I A 250
Low Pressure Test Machine

B R 5 4 SE-132 2019-04-19
BE-DY-125

High Fast Temperature&Humidity Chamber

PR R AR A SE-1488 2019-08-05

ZJ-KSWB1506

Vibration Machine

e SE-439 2019-04-09
EV103V

Shock Machine

Bitsnh o & SE-440 2019-04-09
HSKT-10

Thermostat Short-circuit Testing Machine

T A R IR AL SE-133 2019-03-29
BE-1000W

Impact Testing Machine

eyl SE-136 2019-08-05
BE-5060

Battery Charge And Discharge System

LI 78 TS R 4t SE-172 2019-04-19
CT-3008-25V10A-NA

Digital Multimeter

e iR SE-1502 2019-08-05
15FB+

Electronic scale

HLFFF SE-1483 2019-08-05
CHS-D

Temperature rise recorder

e RAY SE-004 2019-08-05
34970A

Shenzhen Anbotek Compliance Laboratory Limited Code: AB-BAT-01-a

Address: East of 4/F,, Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District, ( M\ Hotline
= |
Si v n, Guangdong, China 'é/') 400-003-0500
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5. Environmental Conditions of the test {1 2544

Temperature: (2015) °C R.H.: (40~70) %RH
TR FHXHR

6. CONCLUSION 345 16
ITEM SAMPLE NUMBER STANDARD CONCLUSION
W H FE w5 AT B tE i
Altitude simulation = & #E4U, C1~C5, C6~C10 PASS it
Thermal test #4JIt PASS jiid
Vibration #z3/ PASS idid
Shock i ST/SG/AC.10/11/Rev. PASS jiiid
External short circuit #1435 % 6/Amend.1 PASS jiiid
Impact it C11~C15, C16~C20 PASS i
Overcharge i F£ 78 Hi N.A. N.A.
Forced discharge 5 il it Hi C21~C30, C31~C40 PASS it
Notes 8.

C1~C5: Cells at first cycle in fully charged states;
AR A TR Y 5 4 A IR AS ) RS
C6~C10: Cells after 25 cycles ending in fully charged states;
AR 26 AN TR S 57 4 s HRRAS R FL R
C11~C15: Cells at first cycle at 50% of the design rated capacity;
A A AR R 50% B4 e 25 R AS I LS
C16~C20: Cells at 25 cycle at 50% of the design rated capacity;
NER 25 A 7R E I 50% 18 1A e 2 R AS IR LG
C21~C30: Cells at first cycle in fully discharged states;
AR A A TR I 5 A TECRRIR A ) FRLES
C31~C40: Cells after 25 cycles ending in fully discharged states;
NER 25 AT TR S 58 AT HRAS R AR

Shenzhen Anbotek Compliance Laboratory Limited Code: AB-BAT-01-a
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7. TEST METHOD 3k /5 %

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

In order to quantify the mass loss, the following procedure is provided:

Mass loss(%) = (M1-M2) / M1x100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
AN RS B L A T I BEAT S T.1 2 T.5. 150 T.6 A1 T.8 A F A 53 Ak Janiad i) RS B LI . 3k
5 T.7 W DME A RS A5 T 22 7.5 s F A RSAR r it k4T, DUBEINAE 55 70 FRL TS F it g rfL e

R AR IR N A

IR K(%)= (M1-M2)/M1 *100

X M1 ZSEIRAT &, M2 25 G E. Wi ER RS FRITFIEIE, BN
JREK”

M<1 7i(g) 0.5%
1g<=M<75 7i(g) 0.2%
M>75 7i(g) 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T R
TR FELES T L N AE IS 7055 T BAR T 1.6 TIHAIAES IR (20°C £5°C) MFIE D> 6 /N
BORHBGOMHIB TSN THFR. ol oz, ok, FF HARaE r it ol i il e 1
Ja FFF i H e AN /IN T HAE AT IX — SREG AT U 1 90% . A 9% FLHs F SR ANIE F T 58 2 B HURAS TR F
AT

T.2 Thermal test

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 £ 2 °C,
followed by storage for at least six hours at a test temperature equal to - 40 £ 2 °C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 £ 5 °C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.

Code: AB-BAT-01-a

Shenzhen Anbotek Compliance Laboratory Limited

'- ".'!"'.;':: A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District ({i' ii:.-'.'il‘.:'l.- .
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T.2 Fiis

TR RS L N S AE IR IR 55 T 72°C £2°C MR RAFIR A/ 6 /NS, Fe3E FEAE IR0 B2
S5 F-40°C£2°C fRAT N AFTCED 6 /NI o P/ BR 10 UG T PE 2 1) PR die R (R TR 9 30 73k e AR Y
AT, FER10 I HER T I S A BRI E (20°C£5°C) RAFIN 24 /M. X TR
R FES AN R, R T Wi R T P8 PO ) 2520 B Ay 12 /i

FORHUSHIRMCS R . oHE oA BRERATEE K, I H AR 16 B B A e s
J5 PIFE S B R AN T HAE AT IX — 30 AT HUE K] 90% . A7 O FEL R IR SR ANIE F T 56 2 s AR A 1k v
AP R

T.3 Vibration
Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.
The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).
For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.
For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.
T.3 &)

HLES AR R B TIRSMF- &, EAFE R HGARTE, FEReE n] S G R IRS) . IR IE
SR, WEEAREINERAE THz M 200Hz 28], {E[R| 2] 7Hz, #5200 15 704, X —IRahid FEA06 =M
B B O 2 R T A U7 M E AT 12 Ik, SO B /N e — MRS 7 1) 25 i T T L

PEXREASNZATH, YR BTEA R 12 T A SR sl CRUS AN ) R 12 T3 &
SR I H A AN

XFHUSAN R, A THZ TR, DREF 1g BRI, BELRAZRILE] 18Hz. R G RHRIE R
FFAE 0.8mm R ffs 1.6mm) , FEHIIIR B BRI A E] 89 (RN 50HZ) o K KNIk
TRFFAE 8g ELEIHIFH 1 I #] 200Hz.

XPRBSRE: M 7 FRZETTAROREF 1gn FOUEAE DN fE B RARIE ) 18 22 . IRE K HRIE DR FRE
0.8 =K (LT 1.6 ZK) FFHI NN B R EOINI# L H] 2gn (FAFRLIN 25 #i25) o KeldfE s 2
TRFFLE 2gn ELEISZ G N3] 200 ##2% .

FORAUSHEMTICIE . o ToMR. JeBERANTGEE K, IF HA e At el i 7E e
JE T B FUE AN T AR A TIX — R0 BT L 19 90% . A 9% F R R LR ANE T 58 A IR AS IR 6 F
A HL I .

Shenzhen Anbotek Compliance Laboratory Limited Code: AB-BAT-01-a
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T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50
gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large
batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.

N Minimum peak acceleration Pulse duration
Battery Hil SN T P BRG]
150 gnor result of formula
Small batteries /N Fi it Acceleration(gn)= (100850j 6 ms
mass™*

whichever is smaller

50 gnor result of formula
30000]

mass*
whichever is smaller

11 ms

Large batteries k74 Hi it Acceleration(gn)= (

* Mass is expressed in kilograms.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 phiti

TR RS T F Y P U A S SR K AR e B b, SRS A S B A T A 22 3

AN SN 32 e KA EE 1509 AR RFSEI 8] 6 AP HE IEsZ i J34h, RAYRLEEVE
IR 52 e KNI 50g FHBK I RFEEI (8] 11 Z A0 R 52 i

I 2020 52 2 TE 5L IR ot R A Ikt 32 B ok T v ZEL AR o o %o /N R Ll ) Jik poRF 8826 ]y 6
AP, 0 R R PR K R R SEIN TE] A 1 T ms. T T8 2 2R T T SRR S 1 e /IR s 2

AN B BRI ZRAE =AM B2 BN e 07 A I IR T M2 =y, 6 B IR OT M4 %2 =R
iy, SILERZ 18 .

FORAUSHEMICIEE . oA oA, TERERANTEEE K, IF BARMaEe At el b 7E e
JeE B R AN T AR TIX — R0 BT L 1) 90% . 7 9% F R IR B RANE T 578 A RS 6 F
ASFITHLI .

T.5 External short circuit

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach

a homogeneous stabilized temperature of 57 =4°C, measured on the external case. This period of time
depends on the size and design of the cell or battery and should be assessed and documented. If this
assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small
batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 +=4°C shall be
subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

Shenzhen Anbotek Compliance Laboratory Limited Code: AB-BAT-01-a

f 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District (f}\\ Hotline
> |
M [ 7 / 1N ()'3 a1als]
] ] 3-0500
{ 1 w0 te

nina e’
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This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 £4 °C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.
The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire during the test and within six hours after the test.
T.5 M kLS

TE— 3 [T [B] A N AR RS B R it AT LA e ik 1) 57 +4°C 3450 e RS, il I [ B T ks
BRI RS RIANAE,  IF HABPPA A SR . AP IR AN AT AT, A /DN F b PR ) 2 2 I ()
MNZ /D RREE 6 /N, RIS E R B/ D RRSE 12 /NI . SRS FEE B LAY 57°C £4°C &2 B 4h
HIFH/INT 0.1 BRABH KT 2% 25

X5 B S A AR e B L A SRR B[R] 3] 57°C +4°C JERFLE A /b 1 /N, Bl K Fh iR
B R BRI THE R — I ORI IE T il B 1E

TR R4 E0 SU1 1) 7 22 /D AE RGBT k4T

BRI A TR AL 170°C,  IF HAERIE Rt A0 5 6 /N N Tefigdds, Jom
&, Tk

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be
dropped from a height of 61 + 2.5 cm at the intersection of the bar and sample in a controlled manner
using a near frictionless, vertical sliding track or channel with minimal drag on the falling mass. The
vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the
test sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 kN + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170 °C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 i/
ity GEHTEAANT 18 Z KM BT B

TRRE BBl ST PR I T, — R 316 YA N MU A bl AR EAR
15.8 K +0.1 2K, KEZED 6 EXK, sUiSHKmRE, WoFHKE, P91 Tw+01T
S EHEM 61£2.5 JHUK EAb Bk BINEE RIS XAk, EF AN LF A BRI . 0l A B PH i
NETE BB BEE N DA . EAE B TE T 9 SR R K SO R 2 90 FEVR R .

Shenzhen Anbotek Compliance Laboratory Limited Code: AB-BAT-01-a
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B AT, U N5 P IR T AT I S B WO O I ELAR 156.8 £0.1 22K % 3R T 1
HPTEE. f—ulbE e k.

el (AT, 4836, /A U BAR /N T 18 2RI BIAETE FED)
R RS B R HEURTBE AT Z (B 55 e 50 IR D BEBBIINR, A2 55— o b A B K2
A5 FEORERRD . B FFEEEAT, BERMBILL T =MEZ —:

(@) Tt ) Ei5E3] 13KN£0.78KN;

(b)  HLSHTHE RS/ 100mV;

(c) LRI R RIGE LR 50%H L L.

— HIABRKE ) T 100mV 8CE 2, sHURARTE 2/ DIR IR R EE ) 50%, B AT fERR I 77 o
BRAETE B HEUR N M S5 B 1K) — T L o LTI/ T TR P 2 P PR R Tt s o [BREFE FLE N N5 2 ek
3 BT Tt s o

A RO B A R — R e i . BORER AREEILSE 6 /N o a0 A FH -2 ) A Al A
TR 1 FELES B B AT
FOR U EAL RRSAM TR A 170°C,  JF AR RS R b ki85 6 /N AR, TG
Ko

T.7 Overcharge
The charge current shall be twice the manufacturer’'s recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer’'s recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’'s recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 dERE

70 P FEL AT A 2B A 1 12 P S D) B R 88 70 L R KT I A o R ) B /N A

(a) il ) 7e L H AN KT 18V IS, e ) g /) L IV FEL U i K 7 P P 1S PR 7 5
22V W BN
(b) Hilig i A 78 FL L R T 18V I, a5 P /)N FEUHS B Ay fi oK 7 FL LR 1R 1.2 £ o
PRI N ARG B T BEAT,  HEAT IR I (] 2 24 /N
BOR 7 IR S B AR S 7 RN TR, TR K.

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

T.8 sl
FEA O BAEP SHIRE T 5 12V B L A S TG AR A R A0 S5 1 1) 3 7 20 R PR B KT8 HE LA
E R G

R 2 R INRIIRE B ) FL BEL DA 5 ke e AR OB, TSRS R g s RO L. X REAS FEIBIEAT
SRR, S P I ) 7 55 T HLAE 2 R AR 1 FEL A
FOR AL B B AR I AR P AR S 7 RN TEARA, T K.

Shenzhen Anbotek Compliance Laboratory Limited Code: AB-BAT-01-a

Address: East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street, Bao'an District ( »\ Hotline
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8. TEST PROCEDURE illi{#£ /7

Marking %5 7341

v

Pretreatment kb3

v
v v v v

C1-C5. C6-C10 C11-C15 N.A. C21-C30
¢ C16-C20 C31-C40

Altitude simulation
5 AR

v

Thermal test
FRI X

A4 \4 v
¢ Impact fi# 7 Overcharge Forced discharge
Vibration %3/ R SR TSP

v

Shock

v

External short circuit
AR A i
Il v v v

'

Analysis ##fiab 3t

Shenzhen Anbotek Compliance Laboratory Limited Code: AB-BAT-01-a
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9. DATA MR % ds

T.1 Altitude simulation 7= 545

Page 11 of 16
% 11 0 3k 16 7

~N N

No. Pre-test i iy Adter test i 5 Mass | Voltage | Whetherleakage,
Lt Mass | Voltage Mass | Voltage loss loss venting,
T Joi M o H JRETH | AT disass?mb(ly\/(,/N)
- N (%) (%) rupture, fire
i(g) R(V) 5i(9) R(V) EEBE. H
e, BERAERK (2
175
C1 44.882 4.176 44.882 4176 0.00 0.00 N
C2 45.161 4.179 45.161 4.178 0.00 0.02 N
C3 45.044 4,182 45.041 4,182 0.01 0.00 N
C4 45.090 4.175 45.090 4.175 0.00 0.00 N
C5 44.691 4177 44.691 4177 0.00 0.00 N
C6 45113 4.183 45113 4.183 0.00 0.00 N
Cc7 44,591 4.181 44 .587 4.181 0.01 0.00 N
C8 44,782 4175 44782 4175 0.00 0.00 N
C9 44.800 4178 44.800 4177 0.00 0.02 N
C10 45177 4176 45177 4176 0.00 0.00 N
T.2 Thermal test #uljix
No. Pre-test i il Atter test Wl i Mass | Voltage | Whetherleakage,
Lt Mass | Voltage Mass | Voltage loss Loss venting,
i 5 HLE SR Wk | BET | B disaSS?mb('B\/(,/N)
- N (%) (%) rupture, fire
i(9) R(V) 5i(9) R(V) R, . R
i, WA K G
17)
C1 44.882 4176 44.864 4.159 0.04 0.41 N
C2 45.161 4178 45.141 4.164 0.04 0.34 N
C3 45.041 4.182 45.024 4.166 0.04 0.38 N
C4 45.090 4.175 45.066 4.160 0.05 0.36 N
C5 44.691 4177 44.674 4.161 0.04 0.38 N
C6 45.113 4.183 45.096 4.169 0.04 0.33 N
Cc7 44,587 4.181 44 .563 4.166 0.05 0.36 N
C8 44,782 4175 44.766 4.159 0.04 0.38 N
C9 44.800 4177 44,784 4.161 0.04 0.38 N
C10 45177 4176 45.161 4,162 0.04 0.34 N
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T.3 Vibration #zz)
No. Pre-test Wi iy After test i 5 Mass | Voltage | Whetherleakage,
Lt Mass | Voltage Mass | Voltage loss Loss venting,
ETRE) Jii & H o M JRETHR | HUE T # disass‘?mb('%’(’m)
- N (%) (%) rupture, fire
7i(9) (V) 5i(g) (V) EEEE. B
i, BERRRK G2
175
C1 44.864 4.159 44.861 4.159 0.01 0.00 N
Cc2 45.141 4.164 45.141 4.164 0.00 0.00 N
C3 45.024 4.166 45.024 4.166 0.00 0.00 N
C4 45.066 4.160 45.066 4.159 0.00 0.02 N
C5 44.674 4.161 44.674 4.161 0.00 0.00 N
C6 45.096 4.169 45.092 4.169 0.01 0.00 N
Cc7 44.563 4.166 44.563 4.166 0.00 0.00 N
C8 44.766 4.159 44.766 4.158 0.00 0.02 N
C9 44.784 4.161 44.784 4.161 0.00 0.00 N
C10 45.161 4.162 45.161 4.162 0.00 0.00 N
T.4 Shock ik
Peak acceleration: 150 gn, Pulse duration: 6 ms
WA INiEE: 150 gn,  fkebEdE): 6 ms
No. Pre-test i iy Atter test ik 5 Mass | Voltage | Whether leakage,
s Mass | Voltage Mass | Voltage loss Loss venting,
R & R L FiEGH | BETM disass?mb(lx\/(,/N)
- - (%) (%) rupture, fire
() R(V) 5i(9) (V) TSR, HA. R
e, WA K G
1)
C1 44.861 4.159 44.861 4.159 0.00 0.00 N
Cc2 45.141 4.164 45.141 4.164 0.00 0.00 N
C3 45.024 4.166 45.024 4.166 0.00 0.00 N
C4 45.066 4.159 45.066 4.158 0.00 0.02 N
C5 44.674 4.161 44.674 4.161 0.00 0.00 N
C6 45.092 4.169 45.088 4.169 0.01 0.00 N
Cc7 44.563 4.166 44.563 4.165 0.00 0.02 N
C8 44.766 4.158 44.766 4.158 0.00 0.00 N
C9 44.784 4.161 44.779 4.161 0.01 0.00 N
C10 45.161 4.162 45.161 4.162 0.00 0.00 N
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T.5 External short circuit 755 %

Page 13 of 16
% 13 W 3 16 it

No. %i'5 Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
B i i S5 BT, R, Kk G
C1 85.2 N
C2 87.6 N
C3 82.8 N
C4 93.4 N
C5 90.1 N
C6 88.7 N
C7 84.9 N
C8 91.3 N
C9 86.5 N
C10 84.7 N

T.6 Impact i

No. %' Peak temperature (°C) Whether disassembly, fire (Y/N)
$5¢ 1o U P AR, fEk G

C11 96.9 N

C12 97.1 N

C13 105.5 N

C14 94.7 N

C15 102.3 N

C16 105.6 N

C17 98.4 N

C18 96.7 N

C19 104.9 N

C20 102.5 N

T.7 Overcharge it 75 Ha
No. %5 Whether disassembly, fire (Y/N)
B, FK G

N.A. N.A.

N.A. N.A.

N.A. N.A.

N.A. N.A.

N.A. N.A.

N.A. N.A.

N.A. N.A.

N.A. N.A.
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T.8 Forced discharge & il JiU H,

No. %5 Whether disassembly, fire (Y/N)
BME, K GEIE)

C21

Cc22

C23

C24

C25

C26

c27

C28

C29

C30

C31

C32

C33

C34

C35

C36

C37

C38

C39

Z\Z\Z\Z\Z\|Z|Z|Z\Z|Z\Z|Z|ZZ2Z2Z2Z2(Z2(Z2(Z2

C40
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10. PHOTOS OF THE SAMPLE #¥ i@ J

Cell HES
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DECLARATION
Pt

1. United Nations Recommendations On The Transport Of Dangerous Goods, Manual
Of Tests And Criteria (ST/SG/AC.10/11/Rev.6/Amend.1).

(B [ 20 T fa b Bz i (0 i 1 —alI6 A T 01D
(ST/SG/AC.10/11/Rev.6/Amend.1).

6
6 It

A

2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address:East of 4/F., Building A, Hourui No.3 Industrial Zone, Xixiang Street,

Bao'an District, Shenzhen, Guangdong, China
MRS % PRI 22 A I A A B A 7]
Hibik: JTRARIYIT E % X P 2 HiE EEEE = TP IXARRIURE R

3. This report shall not be revised and deleted.

A i A BEAS ORI B o

4. The test results presented in this report are only relevant to the test sample.

At AR 25 R AN S IR R A AT R

5. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.

AR ERGIRYN R AT A PR =] B m el 500 EAGE T B 52 H.

6. This report shall not be copied partly without the written approval of Shenzhen

Anbotek Compliance Laboratory Limited.

BRAR A ER R, 75 W TCR I & A I AR A R 2 =] 5 T LA AR 5 ANG 500 B il o

-- End of report --
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